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Government of India
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TMT Bar - 8mm

25003201 ULR No:

NO.  1£1141325000003201F

MSME TESTING CENTRE o
t S - 600 032. | CHENNAI - 600 032 TC-11413 o
l., Page 1 of 3
|
i

TEST REPORT
*Name of the Customer Jeppiaar Furnace And Steels Pvt Ltd

#158, Kunnavakkam Village

Snaibtese Panruti Taluk
S Kancheepuram Dt - 631 604
*Customer Reference. .. .. b BB Ao 0 G vuvee.o ;o Email Dt. 28.04.2025
t JobSLNo. ......... B —— sieeiewe.... 125003201 ULR No:TC1141325000003201F
‘ *Description of Samples............. B — + TMT Bar - 8mm
|
g *dentifications . .. .. S°E T T T T I g : BN:JPRTMT
E Date of Receipt....... o', b o0 00 vevneens o 1 28-04-2025
Sampling Pracedure . .v. oo eovvneats b dp 500 o : Sample submitted by Customer
Graph [ Figure, ifany........... A S . : Not Applicable

This Report pertains to the particular sample submitted for the test and no interpretation or opinions on the test

results has been provided.
*These Particulars are based on information provided by the customer alongwnh the test request, MSME Testing

Centre does not assume any responsibility for the correctness of the same.
This Report shall not be reproduced, except in full without the written permission of Joint Director, MSME TC,

Chennai.

Note:

Custgmger Cell
For Jointf Director

y o —

= = - - — - o

65/1, 'ﬂ"}"@lé’{fl@‘ ﬁ'rua"f 'é':?{ 600 032. ] 65/1, G.8.T. Road, Guindy, Chennai - 600 032,
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dctc-sr@dcmsme.gov.in / dete-sr@demsme.gov.in
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Test Report for:

TMT Bar 8.0 mm Dia

Report No  : 25003201

| ¢2Ch MSME TESTING CENTRE Date 02052025
. . - | == - 600 032. | CHENNAI - 600 032. TC-11413 Page - 02 of 03
ULR No: TC1141325000003201F
TEST REPORT
Description of Sample : TMT Bar 8.0 mm Dia
*Identification g BN : JPR
Condition of the Test Sample :  Received in Good Condition
TEST RESULTS
* SL Specitied Value as per Observed Value
I T f Test
I No. ype ot 1es IS 1786:2008 (Fe — 550D)
1 | Tensile Test
a) Tensile Strength (N/mm?) 600 (Min) 704
b) Yield Strength (N/mm?) 550 (Min) 627
i ¢) Elongation % 14.5 (Min) 215
{ d) TS/YS Ratio (N/mm?) >1.08 1.13
2 | Bend Test No rupture/ crack was

g There should be no rupture/ crack
' in the bent portion

observed in the bent portion
after the test on visual
examnination

3 | Rebend Test
There should be no rupture/ crack
in the bent portion

No rupture/ crack was
observed in the bent portion
after the test on visual
examination.

*As Stated by the Customer

sample

diameter of the sample.

Remarks : 1) For Test at S1. No.2, Angle of bend is 180° and Mandrel dia is 4p where ¢ is the diameter of the

2) For Test at SL.No.3 Angle of bend is 135° & 157.5° and Mandrel dia is 6¢ where @ is the

Date of Test : 01.05.2025

Environmental Condition

Temperature, ° C & Humidity (RH), % - 259 & 53

Type of Test ] Tensile, Bend & Rebend Test
Procedure Followed : 1S:1608 (Part 1) -2022 & 1S:1599-2023
Tested by AT S.Sadamadhavan, Instructor (Mech)

Authorised Signatory

65/1, Sl TH 4 g, fugy, 3= - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 06834, +91-9445662299, e-mail ; ccell-dcte-sr@demsme.gov.in / dete-sr@demsme.gov.in
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o Test Report for
Government of India TMT Bar
HEH |, S SR e 9wy
Ministry of Micro, Small & Medium Enterprises Report No  : 25003201
MSME TESTING CENTRE Date : 02.05.2025
i == - 600 032. | CHENNAI - 600 032. TC-11413
HeaHa T Page : 3 of 3
ULR No:TC1141325000003201F S —
R ar-8 mm
Descrlgatlo.n of Sampie / BN: JPR TMT
Identification
Condition of the Sample . Good
TEST RESULTS
Specified value as per
Chemical Composition 15:1786-2008, Ob?erved ]
Amendment No © 3 in percent
Fe 550 D
Carbon 0.25 % (Max) 0.18
Sulphur 0.040 % {Max} 0.017
Phosphorus 0.040 % (Max) 0.026
Sulphur + Phosphorus 0.075 % (Max) 0.043
Manganese - 0.642
Copper - 0.069
Nickel - BDOL({ DL- 0.05%)
Chramium = 0.117
Molybdenum BDL({ DL- 0.01%)
Vanadium - BDL( DL- 0.01%)
Aluminium £ 0.005
Nitroger: 0.012 % (Max) 0.004
BDL: Below Detection Limit, DL- Detection Limit.
Date of Test : 01.05.2025
Ervironmental Condition
Temperature, ° C . 23.7
Humidity (RH), % : 48
Place of Testing : At Laboratory
Type of Test g Determination of Chemical Compaosition
Equipment used Optical Emission Spectrometer {(Model OES-5500I1)
Procedure Followed : Nitrogen IS 228 Part 23:2003 (RA 2019),0thers 1S 8811: 1998 (RA
2018)
Tested by : B.Pavithra
Checked by ; M.Annabackiam
Tested by
ﬁ R o
E Bm'ﬁfxm {(M.Annabackiam)
(B.Pavithra) Assistant Director (Chem)
Lab Assistant Authorised Signatory
-End of the Report-
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651, 5ff TH < &g, fiTed), |=1 - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail ; ccell-dcte-sr@dcemsme.gov.in / dotc-sr@dcmsme.gov.in



Test Report for

b |

Government of India ; TMT Bar - 8mm

. T, Y ST AW IUW HATTH !
Ministry of Micro, Small & Medium Enterprises No. 25003202

Date 02.05.2025

MSME TESTING CENTRE

‘ Page 1 of 3
== - 600 032. | CHENNAI - 600 032. :
TEST REPORT
*Name of the Customer Jeppiaar Furnace And Steels Pvt Ltd

#158, Kunnavakkam village
Panruti Taluk

*

Addess Kancheepuram Dt - 631 604
*Customer Reference......... P E—— ... : Email Dt. 28.04.2025
Job Sl. No. .... —— T TITE FETIE «ve.. 1 25003202

*Description of Samples .. ... I—— ... 1 TMT Bar - 8mm
*|dentifications . ......... SR — veesee o1 BNIIPRTMT

Date of Receipt.......... AT —— . : 28-04-2025

Sampling Procedure .. ......covvaiens e : Sample submitted by Customer
Graph / Figure, ifany......... T ...+ Not Applicable

This Report pertains to the particular sample submitted for the test and no interpretation or opinions on the test
results has been provided.

Note:

*These Particulars are based on |ntormaitfaﬂ?ﬁvldeu”bythetustomeraIongwithfhetes%requestﬂ\llSMETestingr

Centre does not assume any responsibility for the correctness of the same.
This Report shall not be reproduced, except in full without the written permission of loint Director, MSME TC,

Chennai,

For Joint Birector

651, St wg & Te, Frot, 9= - 600 032. | 65/1, G.S.T. Road, Guindy, Chennal - 600 032.

Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dete-sr@demsme.gov.in / dete-sr@demsme.gov.in
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Test Report for:
TMT Bar 8.0 mm Dia

Report No : 25003202

Date o 02.05.2025
F - 600 032. | CHENNAI - 600 032. Fage e el
TEST REPORT
DBSCripti()Il of Sample : TMT Bar 8.0 mm Dia
*Identification : BN : JPR
Condition of the Sample : Received in Good Condition
TEST RESULTS
Sl Specified Value as per Observed Value
T f Test
No. SRR IS 1786:2008 (Fe — 550D )
1 Total Elongation at Maximum
5.0 (Mi 8.5
Force % (M)
2 | Mass (Kg/m) 0.395 (-8% Min) 0.387
*As Stated by the Customer
Date of Test : 01.05.2025
Environmental Condition
Temperature, © C & Humidity (RH), % - 259 & 53
Type of Test : Total Elengation at Maximum Force % & Mass Test
Procedure Followed : 1S:1608 (Part 1) -2022 & 15:1786-2008
Tested by : S.Sadamadhavan, Instructor (Mech)
L amn

Assistant Difector (Mech)
Authorised Signatory

65/1, 1t Td < Trg, fT9el, ==Y - 600 032, | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone ' 044-2250 0634, +91-8445662299, e-mail : ceell-dete-sr@demsme.gov.in / dete-sr@demsme.govin




Description of Sample /
Identification
Condition of the Sample

e |
Ministry of Micro, Small & Medium Enterprises

MSME TESTING CENTRE
~ =1 - 600 032. | CHENNAI - 600 032.

¥ nf lrncdia

T Y HEAH IR HAT

TMT Bar -8 mm
BN: JPR TMT
Good

TEST RESULTS

Test Report for
TMT Bar

Report No @ 25003202
Date . 02.05.2025

Page (03 of 03

Chemical Composition

Specified value as per
15:1786-2008,
Amendment No @ 3
Fe 550 D

Observed Value

Carbon Equivalent

0.61 % (Max)

0.32 %

BDL: Below Detection Limit, DL-

Date of Test
Environmental Condition
Temperature

Humidity (RH)

Place of Testing

Type of Test

Equipment used
Procedure Followed
Test done by

Checked by

Tested By

B Rl

{B.Pavithra}
Lab Assistant

Min Detection Limit.
01.05.2025

At Laboratory

Determination of Carbon Equivalent

Summation as per {S 1786:2008 Amendment No 3

B.Pavithra
M.Annabackiam

-End of the Report-

| \ FD\ ﬁf@.&)c‘:q/_,};&.:\qrq
{M.Annabackiam)

Assistant Director (Chem)
Authorised Signatory

65/1, 5t wg & g, frod], =7 - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ceell-dcte-sr@dcecmsme.gov.in / dete-sr@dcmsme.gav.in
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Government of India
e, W‘%[QTWW_QTIW
Ministry of Micro, Small & Medium Enterprises

No.

MSME TESTING CENTRE
== - 600 032. | CHENNAI - 600 032. Date
Page

TEST REPORT

*Name of the Customer

#158, Kunnavakkam Village
Panruti Taluk

Test Report for

TMT Bar - 10mm

25003203 ULR No:
TC1141325000003203F

02.05.2025

1 of

Jeppiaar Furnace And Steels Pvt Ltd

5
Ardress Kancheepuram Dt - 621 604

*Customer Reference. . ...voovveneeraneanas ... : Email Dt. 28.04.2025

JobSLNo. ....... —— N nblo b : 75003203 ULR No:TC1141325000003203F
*Description of Samples........... Cereseanas : TMT Bar - 10mm
*dentifications............. G INFEFNTNS NSNS SYEIONSNS S : BN:JPRTMT

Date of Recelpt. . ............. ST TS TESNES W : 28-04-2025

Sampling Procedure .. ............. AR MR gET : Sample submitted by Customer

Graph fFigure, ifany....... R ——— : Not Applicable

Note:
results has been-provided:

*These Particulars are based on information provided by the customer alongWIth the test request, MSME Testing

Centre does not assume any responsibility for the correctness of the same,

This Report pertains te the particular sample submitted for the test and no interpretation or opinions on the test

This Report shall not be reproduced, except in full without the written permission of Joint Director, MSME TC,

Chennai.

For Joint Director

65/1, Gﬂqqé}irg ﬁrus“-t %:% 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.

Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dete-sr@decmsme.gov.in / detc-sr@demsme.gov.in




Test Report for:
TMT Bar 10,0 mim Dia

Government of India
e, A ST WEAH IS WATAT
Ministry of Micro, Small & Medium Enterprises

qULIOT hs

Report No  : 25003203

MSME TESTING CENTRE A5 © 02.05.2025
7 - 600 032. | CHENNAI - 600 032. Te11413 Page .02 of 03
ULR No: TC1141325000003203F
TEST REPORT
Description of Sample : TMT Bar 10.0 mm Dia
*Identification : BN : JPR
| Condition of the Test Sample - Received in Good Condition
TEST RESULTS
Sl Specified Value as per Observed Value
I T f Test
| Ne. ype 0% S8 IS 1786:2008 (Fe —550D)
1 | Tensile Test
a) Tensile Strength (N/mm?) 600 (Min) 706
b) Yield Strength (N/mm?) 550 (Min) 600
¢) Elongation % 14.5 (Min) 17.2
d) TS/YS Ratio (N/mm?) > 1.08 117
2 | Bend Test No rupture/ crack was
There should be no rupture/ crack | observed in the bent portion
in the bent portion after the test on visual
examination
3 | Rebend Test No rupture/ crack was
There should be no rupture/ crack | observed in the bent portion
in the bent portion after the test on visual
1 examination.

*As Stated by the Customer

Il Remarks : 1) For Test at S1. No.2, Angle of bend is 180° and Mandrel dia is 4¢ where ¢ is the diameter of the
sample
2) For Test at S1.No.3 Angle of bend is 135° & 157.5° and Mandrei dia is 6¢ where @ 1s the

diameter of the sample.

Date of Test . 01.05.2025

Environmental Condition

Temperature, ° C & Humidity (RH), % ° 25.9 & 53

Type of Test : Tensile, Bend & Rebend Test
Procedure Followed : 1S:1608 (Part 1) -2022 & 1S:1599-2023
Tested by 3 : S.Sadamadhavan, Instructor (Mech)

LK
Assistant Director (Mech)
Authorised Signatory

65/1, < w9 & U, firvdl, == - 600 032, | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-8445662299, e-mail : ccell-decle-sr@demsme.gov.in / dete-sr@demsme.gowv.in



Test Report for
TMT Bar

£1
|

Government of india
HEH | A S W I HATAY

Ministry of Micro, Small & Medium Enterprises Report No  : 25003203

AR A

i s

MSME TESTING CENTRE Bals  ~ - pUAOsoge
3 - 600 032. | CHENNAI - 600 032. TC-11413
Page 3 of 3
3, ——— |
ULR No:TC1141325000003203F S é
inti ar - 10 mm -
I DESC!‘I'ptIO;I"I of Sample / BN: JPR TMT
Identification
i Condition of the Sample . Good
TEST RESULTS
||
E Specified value as per
Hl Chemical Composition I15:1786-2008, Ob?erved valge; ;
{ Amendment No ; 3 in percent
(! Fe 550 D
Carbon 0.25 % (Max) 0.19
Sulphur 0.040 % (Max) 0.010
E Phosphorus 0.040 % (Max} 0.027
Sulphur + Phosphorus 0.075 % (Max) 0.037
Manganese - 0.612
Copper = 0.104
{ Nicket - 0.096
: Chromium - 0.213 N
i Molybdenum B BDL{ DL- 0.01%) ‘
Vanadium _ BDL( DL- 0.01%)
I
| Aluminium : BDL( DL- 0.005%)}
Nitrogen . 0.012 % (Max) 0.003 |
E;‘ BDL: Below Detection Limit, DL- Detection Limit.
| Date of Test : 01.05.2026
{ Environmental Condition
il
; Temperature, ° C : 237
I Humidity (RH), % : 48
H
I Place of Testing : At Laboratory
5; Type of Test : Determinaticn of Chemical Compaosition
§ Equipment used Optical Emission Spectrometer (Model OES-550011)
2\ Procedure Followed g Nitrogen [S 228 Part 23:2003 (RA 2019),0Others IS 8811: 1988 (RA
2018)
Tested by : B.Pavithra
[ Checked by 2 M.Annabackiam
i
s. Tested by
ﬁ' J i flv-.n n,ﬂ\ba,‘s_]—?—i ey
Q.Ry’:‘fﬁ,& (M.Annabackiam)

Assistant Director (Chem}
Authorised Signatory

{B.Pavithra)
l.ab Assistant

o

65/1, 5t T & g, firvdl, 9= - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dete-sri@demsme.gov.in / detc-sr@demsme.gov.in




Test Report for
:,I'_;‘-,--,-:2-%:\‘:,'%;3 :ei::;m'i'?».: TMT Bar - 10mm
HEH |, T T e I=AH AATAT §
Ministry of Micro, Small & Medium Enterprises { No. 25003204

E 02.05.2025

~
| Dat
MSME TESTING CENTRE | ™
| = - 600 032. | CHENNAI - 600 032. A L
| TEST REPORT
a *Name of the Customer leppiaar Furnace And Steels Pyt Ltd

#158, Kunnavakkam Village
Panruti Taluk

*Add
=2 Kancheepuram Dt - 631 604
*Customer Reference. . ...oveevannns i : Email Dt. 28.04.2025
i
NObISIANG: £ s TG e e g e +eas 25003204
} *Descriptionof Samples........... i : TMT Bar - 10mm
|
*Identifications . .. ... cco i i i i i ver oot BNZIPRTMT
Dateof Recelpt. .. ... onviinnnnnanns vees .. @ 28-04-2025
¥
4 Sampling Procedure . ........... veereeaeeaea..: Sample submitted by Customer
1
Graph/Figure, fany.........coieieinnnvaanss : Naot Applicable
I
!
Note: This Report pertains to the particular sample submitted for the test and no interpretation or opinions on the test
results has been provided.
*These Particulars are based on information provided by the customer alongwith the test request, MSME Testing
Centre does not assume any responsibility for the correctness of the same.
; This Report shall not be reproduced, except in full without the written permission of Joint Director, MSME TC,
Chennai.
H
|
;
i
I
\S

65/1, 5if € & U, fodl, /=7 - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-2445662299, e-mail : ccell-dcte-sr@demsme.gov.in / dete-sr@demsme.gov.in
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Test Report for :
TMT Bar 10.0 mm Dia

Ministry of Micro, Smali & Medium Enterprises Report No 25003204
MSME TESTRIﬁG&EUgNﬁ L Ve
= - 600 032. | CHENNAI - 600 032. Page i
TEST REPORT
Description of Sample TMT Bar 10.0 mum Dia
*Identification BN: JPR
Condition of the Sample Received in Good Condition
TEST RESULTS
%] oot
1 g;):i]iongation at Maximum 5.0 (Min) 70
2 | Mass (Kg/m) 0.617 (-8% Min) 0.590

*As Stated by the Customer

Date of Test
Environmental Condition

Temperature, * C & Humidity (RH), %

Type of Test
Procedure Followed
Tested by

01.05.2025

259 & 53
Total Elongation at Maximum Force % & Mass Test

IS:1608 (Part 1) -2022 & 1S:1786-2008
S.Sadamadhavan, Instructor (Mech)

65/1, 5 w9 & U, frodl, S - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Fhone : 044-2250 0634, +81-9445662299, e-mail : ccell-dcte-sr@demsme.gov.in / dete-sr@demsme.gov.in




Description of Sample /
Identification
Condition of the Sample

e,
Ministry of Micro, Small & Medium Enterprises

wernment of Indi

T AT AW IAT HATAR

qUAYTOT H=

MSME TESTING CENTRE

- =9 - 600 032. | CHENNAI - 600 032,

TMT Bar-10 mm
BN: JPR TMT
Good

TEST RESULTS

Test Report for
TMT Bar

—— e ——

Report No : 25003204
Date 0 02.05.2025

Page 103 of 03

Chemical Compaosition

Specified value as per

15.1786-2008,
Amendment No : 3

QObserved Value

Fe 550 D :

Carbon Equivalent 0.61 % (Max) 0.35 %
]

BDL: Below Detection Limit, DL- Min Detection Limit.
Date of Test 01.05.2025
Environmental Condition
Temperature -
Humidity (RH) -
Place of Testing At Laboratory !i
Type of Test Determination of Carbon Equivalent I
Equipment used =
Procedure Followed Summation as per 1S 1786:2008 Amendment No 3 i

Test done by
Checked by

Tested By

B . Pwmﬂ-
(B.Pavithra)
Lab Assistant

B.Pavithra
M.Annabackiam

-End of the Report-

65/1, 5f w9 ¥ ¥, fwsdt, 9= - 600 032. | 65/1, G.S.T. Road, G

{M.Annabackiam)
Assistant Director (Chem)
Authorised Signatory

uindy, Chennai - 600 032.

Phone : 044-2250 0634, +81-0445662299, e-mail : ccell-dcte-st@demsme.gov.in / dete-sr@demsme.gov.in
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Ministry of Micro, Small & Medium Enterprises

q{eTaT
MSME TESTING CENTRE

== - 600 032. | CHENNAI - 600 032.

=0V

*Name of the Customer

*Address

*Customer Reference............ SRS SRIKARSNS SEPEEOTS 51
JobSLNo. ......ocii i, L T
*Description of Samples .. .......... X TL.E T
*ldentifications. ......... ...l Ap—
Dateof Receipt........o0civvivinnnnnaan. -
Sampling Procedure .. ....covveviveinnnnrennn, C
Graph / Figure,ifany.........ccoiciiiiiiian s

Note: This Report pertains to the particular sample submitted for the test and no interpretation or opinions on the test

results has been provided.

*These Particulars are based on information provided by the customer alongwith the test request, MSME Testing

Test Report for

TMT Bar - 12mm

25003205 ULR No:

Ne. TC1141325000003205F

Date  02.05.2025

TC-11413

Page 1 of

TEST REPORT

Jeppiaar Furnace And Steels Pyt Ltd

#158, Kunnavakkam Village
Panruti Taluk
Kancheepuram Dt - 631 604

Email Dt. 28.04.2025

25003205 ULR No: TC1141325000003205F

: TMTBar-12mm

BN: JIPRTMT

1 28-04-2025

Sample submitted by Customer

Not Applicable

Centre does not assume any responsibility for the correctness of the same.

This Report shall not be reproduced, except in full without the written permission of Joint Director, MSME TC,

Chennai.

For loint Director

65/1, 51 g 3 Tz, fivel, 2= - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.

Phane : 044-2250 0634, +31-8445662299, e-mail : ccell-dete-st@domsme.gov.in / dote-sr@dcmsme.gov.in

i
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Ministry of Micro, Small & Medium Enterprises

Test Report for:
TMT Bar 12.0 mm Dia

.q_a.&.rUT %'_'S-\r Report No 2500 3205
MSME TESTING CENTRE Date 1 [atane ey
== - 600 032. | CHENNAI - 600 032. TC-11413 Page : 02 of 03
ULR No: TC1141325000003205F
TEST REPORT
Description of Sample TMT Bar 12.0 mm Dia i
*Identification BN : JPR
Condition of the Test Sample Received in Good Condition
TEST RESULTS
5L Specified Value as per Observed Value
T f Test I
No. ype ot 1es IS 1786:2008 (Fe — 550D)
1 | Tensile Test |
a) Tensile Strength (N/mm?) 600 (Min) 720
b) Yield Strength (N/mm?) 550 (Min) 630
¢) Elongation % 14.5 (Min) 20.8
d) TS/YS Ratio (N/mm?) >1.08 1.14
2 | Rend Test No rupture/ crack was

There should be no rupture/ crack
in the bent portion

observed in the bent portion
after the test on visual
examination

3 | Rebend Test

There should be no rupture/ crack
in the bent portion

No rupture/ crack was
observed in the bent portion
after the test on visual
exarmination.

*As Stated by the Customer

Remarks : 1) For Test at S1. No.2, Angle of bend is 180° and Mandrel dia is 4q where @ is the diameter of the

sample

2) For Test at SI.No.3 Angle of bend is 135° & 157.5° and Mandrel dia is 7¢ where ¢ 1s the
diameter of the sample.

Date of Test
Environmental Condition

Temperature, ° C & Humidity (RH), %

Type of Test
Procedure Followed

Tested by

01.05.2025

259 & 53

Tensile, Bend & Rebend Test *
15:1608 (Part 1) -2022 & 18:1599-2023
S.Sadamadhavan, Instructor (Mech)

Assistant Director (Mech)
Authorised Signatory

85/1, <if T8 & Us, v, == - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 06834, +91-0445662299, e-mail : cceli-dctc-sr@demsme.gov.in / dote-sr@demsme.gov.in



Government of Indi
AFH , &7 3 e T S
Ministry of Micra, Small & Medium Enterprises

i eToT
MSME TESTING CENTRE
=1 - 600 032. | CHENNAI - 600 032. TC19413

ULR No:TC1141325000003205F
Description of Sample /
identification

Condition of the Sample " Good

TEST RESULTS

TMT Bar - 12 mm
BN: JPR TMT

Test Report for
TMT Bar

Report No - 25003205
Date - 02.05.2025

Page 3 of 3

Specified value as per
Chemical Composition 15:1786-2008, Observed Value,
Amendment No : 3 in percent
Fe 550D
Carhon 0.25 % (Max) 0.16
Sulphur 0.040 % (Max) 0.014
Phosphorus 0.040 % (Max) 0.027
Sulphur + Phosphorus 0.075 % (Max) 0.041
Manganese 0.523
Copper 0.073
Nickel - 0.075
Chromium 0.217
Molybdenum = BDL({ DL- 0.01%)
Vanadium = BDL{ DL- 0.01%)
Aluminium . BDL( DL- 0.005%)
Nitrogen 0.012 % (Max) 0.004
BDL: Below Detection Limit, DL- Detection Limit,
Date of Test : 01.05.2025
Environmental Condition
Temperature, ° C : 23.7
Humidity (RH), % ] 48
Place of Testing : At Laboratory
Type of Test ] Determination of Chemical Composition
Equipment used Optical Emission Spectrometer (Model OES-5500il)
Procedure Followed ; Nitrogen 1S 228 Part 23:2003 (RA 2019),0thers IS 8811: 1998 (RA
2018}
Tested by : B.Pavithra
Checked by M.Annabackiam
Tested by
2. 'P "1’6,_,, r—\ (ﬂn:am%ﬁ(—wﬂm

(B.Pavithra)
Lab Assistant
-End of the Report-

Assistant Director (Chem)
Authorised Signatory

65/1, 5t ww & U, fited), I - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dcte-sr@dcmsme.gov.in / dete-sr@decmsme.gov.in




N _ - | Test Report for |
sovernment or ingia \ TMT Bar-12mm
I qeAT , A S{iX WeaH IUH HATAT 1 %
g Ministry of Micro, Small & Medium Enterprises J No. 25003206 {
MSME TESTING CENTRE | . o |
§ T 399 3 Page 1 of 3
| feEE 9 - 600 032. | CHENNAI - 600 032. | I
TEST REPORT |
*Name of the Custemer Jepplaar Furnace And Steels Pvt Ltd
I #158, Kunnavakkam Village |
Panruti Taluk
*Ad
dress Kancheepuram Dt - 631 604 I
i *Customer Reference......... . EEEE YT X : Email Dt. 28.04.2025
| JoBSLNO. «eeuennnn. e \v.v..: 25003206
]
| *Descriptionof Samples .. .......... s E— : TMT Bar - 12mm
| I
) ¥|dantifications . .............. L T SERLE R : BN:JPRTMT :
Date of Receipt............ WAL IEEEE LR o : 28-04-2025
]1 Samptling Procedure ........ siverreeaesraeeas. i Sample submitted by Customer
Graph [ Figure,ifany............oo0nnn ++....: Not Applicable
; Note: This Report pertains to the particular sample submitted for the test and no interpretation or opinions on the test
| results has been provided.
*+These Particutars are based on-information-provided by the-customer alonpwith-the test request, MSME Testing
Centre does not assume any responsibility for the correctness of the same. i
1 This Report shall not be reproduced, except in full without the written permission of Joint Director, MSME TC, ;
; Chennai. i
é |
|

Custorfer Cell |
For Joint Director

\\‘:‘_v — N ——— - - - - ’ “’Ie
e = e o e e o — — — — —_—

65/1, it T\ & g, firedl, B=) - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dctc-sr@decmsme.gov.in / dete-sr@demsme.gov.in



qew |, A9 AR HLAW IYH HATT i
Ministry of Micro, Small & Medium Enterprises

Test Report for:
TMT Bar 12.0 mm Dia

Report No  : 25003206

qULTUT eh+X Date © 02.05.2025
MSME TESTING CENTRE =
9 - 600 032. | CHENNAI - 600 032. il ® A
TEST REPORT
Description of Sample TMT Bar 12.0 mm Dia
*ldentification BN : JPR
Condition of the Sample Received in Good Condition
TEST RESULTS
Sl Specified Value as per Observed Value
No. PEIo TEst IS 1786:2008 (Fe— 550D )
1| Total Elongation at Maximum .
Force % 5.0 (Min) 7.3
2 | Mass (Kg/m) 0.888 (-6% Min) 0.871

*As Stated by the Customer

Date of Test

Environmental Condition
Temperature, * C & Humidity (RH), %
Type of Test

Procedure Followed
Tested by

01.05.2025

259 & 53

Total Elongation at Maximum Force % & Mass Test

1S:1608 (Part 1) -2022 & 1S8:1786-2008
S.Sadamadhavan, Instructor (Mech)

L.KLH an

Assistant Dirgetor (Mech)
Authorised Signatory

85/1, STt v & U, frod), S5 - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.

Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dcic-sr@decmsme.gov.in / detec-sr@demsme.gov.in

——




Description of Sample /
Identification
I Condition of the Sample

Government of India
qEW |, o ST WA S0 WA

Ministry of Micro, Small & Medium Enterprises

of India

MSME TESTING CENTRE |

<=1 - 600 032. | CHENNAI - 600 032.

TMT Bar - 12 mm
BN: JPR TMT
Good

TEST RESULTS

Test Report for
TMT Bar

Report No  : 25003206

Date

Page

- 02.05.2025

03 of 03

Chemical Composition

Specified value as per
1S.1786-2008,
Amendment No : 3
Fe 550 D

Observed VYalue [

Carbon Equivalent

0.61 % (Max)

0.30 %

Date of Test
Environmental Condition
Temperature

Humidity (RH)

Place of Testing

Type of Test

Equipment used
Procedure Followed
Test done by

Checked by

e T —

Tested By

g Rt
i (B.Pavithra)
' Lab Assistant

———

8DL: Below Detection Limit, DL- Min Detection Limit.

01.056.2025

At Laboratory

Determination of Carbon Equivalent

Summation as per IS 1786:2008 Amendment No 3

B.Pavithra
M.Annabackiam

-End of the Report-

{ ‘ (Am e paa
{M.Annabackiam)
Assistant Director (Chem)

Authorised Signatory

65/1, St wg 3 T, firedl, S=Y - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ceell-dcte-sr@demsme.gov.in / dete-sr@demsme.gov.in

)
-




Spry=iks
Government of India

HEAT |, A S HEAH SN HATAY

No.  1c1141325000003207F
| MSME TESTING CENTRE BN
; 3 - 600 032. | CHENNAL - 600 032.
‘ Page 1 of 3
|
|
TEST REPORT
]
| *Name of the Customer Jeppiaar Furnace And Steels Pvt Ltd
H#158, Kunnavakkam Village
! Panruti Taluk
| *
g Address Kancheepuram Dt - 631 604
i
*CustomerReference...............c.oceventn, ; Email Dt. 28.04.2025
JobISIaND: ¢ s srermrs v s W @ EsTE : 25003207 ULR No: TC1141325000003207F
]
g *Description of Samples. . ... vvvivv v vesnes 2 TMT Bar - 16mm
i
"; *1dentifications . . ..y e e iiia i : BN:JPRTMT
|
| Date of RECRIPE. ¢ o vvvvvvvivunnvsennnauens o0 3 28-04-2025
Sampling Procedure ... cvevinivsrornrannnns . : Sample submitted by Customer
Graph / Figure,ifany..........cooeiivninnnins : Not Applicable
l
f Note: This Report pertains to the particular sample submitted for the test and no interpretation or opinions on the test
i results has been provided.
f “*These Particulars are based on Information provided by the customer alongwith the test request, MSME Testing
Centre does not assume any responsibility for the correctness of the same.
! This Report shall not be reproduced, except in full without the written permission of Joint Director, MSME TC,
Chennai.
il
{ For Joint Difector
i
|
i
i
|

Ministry of Micro, Small & Medium Enter;rises

Test Report for
TMT Bar - 16mm

25003207 ULR No:

65/1, <t we & g, frdt, 9= - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dctc-sr@dcmsme.gov.in / dete-sr@dcmsme.gov.in




overnment of India Test Report for:
HEW | T AT G0 I GATAT TMT Bar 16.0 mm Dia

Ministry of Micro, Small & Medium Enterprises

a Report No 2500 3207
MSME TESTING CENTRE = Bl
I - 600 032. | CHENNAI - 600 032. TC-11413 Page : 02 of 03
ULR No: TC1141325000003207F
TEST REPORT
Description of Sample TMT Bar 16.0 mm Dia
*Identification BN : JPR
Condition of the Test Sample Received in Good Condition
TEST RESULTS
S1. Specified Value as per Observed Value
T f Test
No. ype of Tes IS 1786:2008 (Fe — 550D)
1 | Tensile Test
a) Tensile Strength (N/mm?) 600 (Min) 670
b} Yield Strength (N/mm?) 550 (Min) 578
¢) Elongation % 14.5 (Min) 18.5
d) TS/Y'S Ratio (N/mm?) >1.08 1.15
2 | Bend Test No rupture/ crack was
There should be no rupture/ crack | observed in the bent portion
in the bent portion after the test on visual
gxamination
3 | Rebend Test No rupture/ crack was
There should be no rupture/ crack | observed in the bent portion
in the bent portion after the test on visual
cxamination.

*As Stated by the Customer

Remarks : 1) For Test at SI. No.2, Angle of bend is 180° and Mandrel dia is 4¢ where ¢ is the diameter of the

sample

2) For Test at S1.No.3 Angle of bend is 135° & 157.5° and Mandrel dia is 7¢ where ¢ is the

diameter of the sample.

Date of Test
Environmental Condition

Temperature, ° C & Humidity (RIT), %

Type of Test
Procedure Followed

Tested by

01.05.2025

259 & 53

Tensile, Bend & Rebend Test
18:1608 (Part 1) -2022 & 15:1599-2023

S.Sadamadhavan, Instructor (Mech)

L an
Assistant Director (Mech)
Authorised Signatory

65/1, 51 T 3 Ig, firudl, |1 - 600 032. | 65/1, G.8.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dctc-sr@demsme.gov.in / dete-sr@demsme.gov.in




ULR No:TC1141325000003207F
Description of Sample /
identification

Condition of the Sample

o o e e
Ministry of Micro, Small & Medium Enterprises
qideroT
MSME TESTING CENTRE

3 - 600 032. | CHENNAI - 600 032.

TC-11413

TMT Bar - 16 mm
BN: JPR TMT

Good

TEST RESULTS

Test Report for

TMT Bar

Report No  : 25003207
Date 1 02.05.2025
Page 3 of 3

Chemical Composition

Specified value as per
15:1786-2008,

Dbserved Value,

Amendment No : 3 in percent
Fe 550D

Carbon 0.25 % (Max) 0.14
Sulphur 0.040 % (Max) 0.010
Phosphorus 0.040 % (Max} 0.023 |
Sulphur + Phosphorus 0.075 % (Max) 0.033 !
Manganese - 0.599 7
Copper - 0.055
Nickel = BDL( DL- 0.05%)
Chromium 5 0.125
Molybdenum . BDL( DL- 0.01%) ]
Vanadium - BDL{ DL- 0.01%)}
Aluminium = BDL( DL- 0.005%)
Nitrogen 0.012 % (Max) 0.004

BDL: Below Detection Limit, DL- Detection Limit.

Date of Test
Environmental Condition
Temperature, ° C
Humidity (RH), %

Place of Testing

Type of Test
Equipment used
Procedure Followed

Tested by
Checked by

Tested by

p.Jardia

(B.Pavithra)
Lab Assistant

01.05.2025

237
48
At Laboratory

Determination of Chemical Composition
Optical Emission Spectrometer (Model OES-530011)
Nitrogen 1S 228 Part 23:2003 (RA 2019),Others IS 8811: 1998 (RA

2018)

B.Pavithra
M.Annabackiam

65/1, 3 wH & g, firod), 9% - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mait ; ccell-dcte-sr@demsme.gov.in / dete-sr@demsme.gov.in

(M.Annabackiam)
Assistant Director (Chem)
Authorised Signatory

Pe———
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Test Report for

isﬁ of .;i“if!;‘u’; | TMT Bar - 16mm
AT , o ST WeOH 32 HATAT |
Ministry of Micro, Small & Medium Enterprises No. 25003208

Date 02.05.2025

MSME TESTING CENTRE

Page 1 of 3
I - 600 032. | CHENNAI - 600 032. .
TEST REPORT
*Name of the Customer Jeppiaar Furnace And Steels Pvt Ltd

#158, Kunnavakkam Village
Panruti Taluk

*
Gl Kancheepuram Dt - 631 604

*Customer Reference. . .....co v ivviiiinen v : Email Dt. 28.04.2025

Job Sl No. ... T TEEY TEXRECE I 3 G T : 25003208

*Description of Samples . .. ... .o iiiiia ik : TMT Bar - 16mm

*Identifications. . ...cvveiiii i iiin i e ; BN:JPRTMT

DateofReceipt.. ... .. cvieiivnrnconenoe o : 28-04-2025

SamplingProcedure . ........chciiiiiiareana s, : Sample submitted by Customer

Graph /Figure,ifany........oeeiiennraiinn e : Not Applicable

This Report pertains to the particular sample submitted for the test and no interpretation or opinions on tha test

results has been provided.
*These Particulars are based on information provided by the customer alongwith the test request, MSME Testing

Centre does not assume any responsibility for the correctness of the same.
This Repart shall not be reproduced, except in full without the written permission of Joint Director, MSME TC,

Chennai.

Note:

Rt
Offichr herarg
Custogner/Cell
For Joint Director

65/1, Sit T¥ 3t ¥g, o<, 9=1 - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032,

Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dctc-sr@demsme.gov.in / detc-sr@dcmsme.gov.in

|




HEW | 9 3T AN 3TH AT
Ministry of Micro, Small & Medium Enterprises

qALI0T Fh=

MSME TESTING CENTRE

== - 600 032. | CHENNAI - 600 032.

Description of Sample

TEST REPORT

T™MT Bar 16.0 mm Dia

Test Report for :
TMT Bar 16.0 mm Dia

Report No 2500 3208
Date o 02.05.2025
Page : 02 of 03

*Identification BN : JPR
Condition of the Sample Received in Good Condition
TEST RESULTS
% [ eors
1 lz‘sﬁzleiongation at Maximum 5.0 (Min) 71
2 | Mass (Kg/m) 1.580 (-6% Min) 1.527

*As Stated by the Customer

Date of Test
Environmental Condition

Temperature, ° C & Humidity (RIT), %

Type of Test
Procedure Followed
Tested by

01.05.2025

259 & 53

Total Elongation at Maximum Force % & Mass Test

[S:1608 (Part 1) -2022 & [S:1786-2008
S.Sadamadhavan, Instructor (Mech)

'L.Kaldan
Assistant Direptor (Mech)
Authorised Signatory

65/1, 5t @ & Us, Fo, ¥ - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +81-9445662299, e-mail : ccell-dcte-sr@demsme.gov.in / detc-sr@demsme.gov.in




B

E ; Test Report for
f India ; TMT Bar

TET | 7 AT AT T2 AT
Ministry of Micro, Small & Medium Enterprises

Report No . 25003208

Date - 02.05.2025

MSME TESTING CENTRE

= - 600 032. | CHENNAI - 600 032. Page 103 of 03
Description of Sample / TMT Bar - 16 mm
Identification BN: JPR TMT
Condition of the Sample Good
TEST RESULTS
_ Specified value as per
Chemical Composition 1S:1786-2008. Observed Value
Amendment No : 3
Fe 550D
Carbon Equivalent 0.81 % (Max) 0.27 %

BDL: Below Detection Limit, DL- Min Detection Limit.

Date of Test
Environmental Condition
Temperature

Humidity (RH)

Place of Testing

Type of Test

Equipment used
Frocedure Followed
Test done by

Checked by

Tested By

R . Fulia

{B.Pavithra)
Lab Assistant

6511, 5 T8 & U, favel, | - 600 032. | 65/1, 6.S.T. Road, Guindy, Chennai - 600 032.

01.05.2025

At Laboratory

Determination of Carbon Eguivalent

Summation as per IS 1786:2008 Amendment No 3
B.Pavithra

M.Annabackiam

TV (Pl condoac ez
{(M.Annabackiam)
Assistant Director (Chem)
Authorised Signatory

-End of the Report-

Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dete-sr@decmsme.gov.in / detc-sr@demsme.gov.in
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Test Report for

Ot India

TEAT | W AT WA I HATeT T
Ministry of Micro, Small & Medium Enterprises

Gove

TMT Bar - 20mm

25003209 ULR No:

No. TC1141325000003209F
MSME TESTING CENTRE e (DL UEE
¥ - 600 032. | CHENNAL - 600 032, TC-11413 o e
Paga 1 of
TEST REPORT

*Name of the Customer leppiaar Furnace And Steels Pvt Ltd

#158, Kunnavakkam Village
Panruti Taluk

*
G Kancheepuram Dt - 631 604

*Customer Reference............ vivaersnsae. o Email Dt 28.04.2025

JobISIH N O aeee: e T S T S A : 25003209 ULR No: TC1141325000003209F

*Description of Samples. ..., .. oo iiii i : TMT Bar - 20mm

*ldentifications .. ... i i e : BN:JPRTMT

Dateof Recelpt. . oo vs e ve i iei e e iiean o : 28-04-2025

Sampling Procedure .. ....... R ——. : Sampte submitted by Customer

Graph / Figure,ifany...........ccnevrinains : Not Applicable

Note: This Report pertains to the particular sample submitted for the test and no interpretation or opinions on the test

results has been provided.

*These Particulars are based on information provided by the customer alongwith the test request, MSME Testing

Centre does not assume any responsibility for the correctness of the same.

This Repart shall net be reproduced, except in full without the written permission of Joint Director, MSME TC,

Chennai.

Customer|Cell
For Joint Director

65/1, 5 T8 & Vs, firedt, S - 600 032, | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.

Phone : 044-2250 0634, +91-9445662299, e-mail ; ccell-dcte-sri@decmsme.gov.in / detc-sr@dcmsme.gov.in,




AT , 7 A wegn sy daray

Test Report for;

TMT Bar 20.0 mm Dia
Ministry of Micro, Small & Medium Enterprises
Report No 2500 3209
MSME TESTING CENTRE Date 1 02.05.2025
= - 600 032. | CHENNAI - 600 032. Dage 02 of 03
ULR No: TC1141325000003209F
TEST REPORT
Description of Sample TMT Bar 20.0 mm Dia
*Identification BN : JPR
Condition of the Test Sample Received in Good Condition
TEST RESULTS
SL Specified Value as per Observed Value
f Test
No. Type of Tes IS 1786:2008 (Fe — 550D)
1 i Tensile Test
a) Tensile Strength (N/mm?) 600 (Min) 690
b) Yield Strength (N/mm?) 550 (Min) 595
¢) Elongation % 14.5 (Min) 21.2
d)y TS/YS Ratio (N/mm?) >1.08 1.15
2 | Bend Test No rupture/ crack was

There should be no rupture/ crack
in the bent portion

observed in the bent portion
after the test on visual
examination

3 Rebend Test

There should be no rupture/ crack
in the bent portion

No rupture/ crack was
observed in the bent portion
after the test on visual
examination.

*As Stated by the Customer

Remarks : 1) For Test at SI. No.2, Angle of bend is 180° and Mandrel dia is 4¢ where ¢ is the diameter of the

sample

2) For Test at S1.No.3 Angle of bend is 135° & 157.5° and Mandrel dia is 7¢ where ¢ is the

diameter of the sample.

Date of Test
Environmental Condition

Temperature, ° C & Humidity (RH), %

Type of Test
Procedure Followed

Tested by

01.05.2025

257 & 55

Tensile, Bend & Rebend Test
1S:1608 (Part 1) -2022 & 18:1599-2023
S.Sadamadhavan, Instructor (Mech)

L. an
AsSistant Director (Mech)
Authorised Signatory

85/1, 5 T 3 U, firest, <= - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dcte-sr@dcmsme.gov.in / dete-sr@demsme.gov.in



Test Report for

wsovernment oy inGia TMT Bar

{ HEW | A ST T2 g 6ATAY

fg Ministry of Micro, Small & Medium Enterprises Report No  : 25003209
q{reToT |

| MSME TESTING CENTRE DAt 20£:00:2025
| = ¥+ - 600 032. | CHENNAI - 600 032. TC-1413

| aerm s Page 3 of 3

ULR No:TC1141325000003209F
Description of Sample /
Identification

Condition of the Sample

TMT Bar - 20 mm
BN: JPRTMT

Good

TEST RESULTS

Chemical Composition

Specified value as per
15:1786-2008,

Observed Value,

Amendment No : 3 in percent
Fe 550 D

Carbon 0.25 % (Max) 0.15 |
Suliphur 0.040 % (Max) 0.018

Phosphorus 0.040 % (Max) 0.025

Sulphur + Phosphorus 0.075 % (Max) 0.043

Manganese - 0.518

Copper - 0.092

Nickel 0.0582 !
Chromium - 0.157 f
Molybdenum = BDL( DL- 0.01%)

Vanadium . BDL{ DL- 0.01%) i
Aluminium - BDL( DL- 0.005%)
Nitrogen 0.012 % (Max) 0.005

BDL: Below Detection Limit, DL- Detection Limit.

Date of Test
Envirenmental Condition
Temperature, © C
Humidity (RH), %

Place of Testing

Type of Test
Equipment used
Procedure Followed

Tested by
Checked by

Tested by

g v?@y‘f{ﬁ)ﬂ-
(B.Pavithra)
Lab Assistant

01.05.2025

237
48
At Laboratory

Determination of Chemical Composition
Optical Emission Spectrometer (Model OES-5500I1)
Nitrogen 1S 228 Part 23:2003 (RA 2019),0Others IS 8811 1998 (RA

2018)

B.Pavithra
M.Annabackiam

Bl

-End of the Report-

g\\ ‘ (_X“"Mgﬁﬁ\(‘_#.;qm

(M.Annabackiam)

Assistant Director (Chem)

Authorised Signatory

65/1, St w9 2 U, fiel, == - 600 032. | 65/1, G.$.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-maill : ccell-dctc-sr@demsme.gov.in / dete-sr@demsime.gov.in




Test Report for

nment ol

T[EW | A ST HEAW F2AH HATAT
Ministry of Micro, Small & Medium Enterprises

aq Date  02.05.2025
MSME TESTING CENTRE | S

i TMT Bar - 20mm

No. 25003210

=23 ‘ B . y

- 600 032. | CHENNAI - 600 032. : age o 3
TEST REPORT

*Name of the Customer Jeppiaar Furnace And Steels Pvt Ltd

#158, Kunnavakkam Village
Panruti Taluk

*Add

ress Kancheepuram Dt - 631 604
*Customer Reference. . ............ N SRR : Emall Dt. 28.04.2025
JobSL.No. ................ IR T AT ... 3 25003210
*Description of Samples................. raoee. o TMT Bar - 20mm
*Identifications . ............ A ——— v @ BNIJPRTMT
DateofReceipt.............cooiviivnn. .. .. : 28-04-2025
Sampling Procedure ., .............. 5 Y i T : Sample submitted by Customer
Graph / Figure, ifany....... I IR »oraae o Not Applicable

Note: This Report pertains to the particular sample submitted for the test and no interpretation or opinions on the test
results has been provided.
*These Particulars are based on information provided by the customer alongwith the test request, MSME Tasting
Centre does not assume any responsibility for the correctness of the same.
This Report shall not be reproduced, except in full without the written permission of Joint Director, MSME TC,
Chennai.

Customér Cell
For Joint Difector

65/1, 51F W 2 TS, FTuet, =7 - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Fhone : (44-2250 0634, +91-9445662299, e-mail : ceell-dete-sr@dcemsme.gov.in / dote-sr@demsme.gov.in




A, AT AT HEAW IAN AT
tvinistry of Micro, Small & Medium Enterprises

qIdereT

Test Report for:
TMT Bar 20.0 mm Dia

Report No : 25003210

Date 1 02.05.2025
MSME TESTING CENTRE A e
== - 600 032. | CHENNAI - 600 032. 8
TEST REPORT
Description of Sample © TMT Bar 20.0 mm Dia
*Identification : BN: JPR
Condition of the Sample - Received in Good Condition
TEST RESULTS
Sl Specified Value as per Observed Value
t
No. Type of Tes IS 1786:2008 (Fe ~ 550D )
1 - .
Total Elongation at Maximum 5.0 (Min) 82
Force %
2 | Mass (Kg/m) 2.470 (-4% Min) 2478
*As Stated by the Customer
Date of Test : 01.05.2025
Environmental Condition
Temperature, ° C & Humidity (RH), % - 257 & 55
Type of Test : Total Elongation at Maximum Force % & Mass Test
Procedure Followed : IS:1608 (Part 1) -2022 & 1S:1786-2008
Tested by j S.Sadamadhavan, Instructor (Mech)

L.%an

Assistant Dircetor (Mech)
Authorised Signatory

65/1, 57 TH & T, vl ==Y - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mall : ccell-dete-sr@dcmsme.gov.in / dete-sr@demsme.gov.in
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HEH | A ST WA IUH HATAT
Ministry of Micro, Small & Medium Enterprises

MSME TESTING CENTRE

<= - 600 032. | CHENNAI - 600 032.

Description of Sampie /
Identification
Condition of the Sample

TMT Bar - 20 mm
BN: JPR TMT
Good

TEST RESULTS

Test Report for
TMT Bar

Report No . 25003210
Date - 02.05.2025

Page 103 of 03

Chemical Composition

Specified value as per
15:1786-2008,
Amendment No . 3
Fe 550D

Observed Value

Carbon Equivalent

0.61 % {Max)

0.28 %

BDL: Below Detection Limit, DL- Min Detection Limit.

Date of Test
Environmental Condition
Temperature

Humidity (RH)

Place of Testing

Type of Test

Equipment used
Procedure Followed
Test done by

Checked by

Tested By

g . Pl
(B.Pavithra)
Lab Assistant

01.05.2025

At Laboratory

Determination of Carbon Equivalent

Summation as per IS 1786:2008 Amendment No 3

B.Pavithra
M.Annabackiam

~ -End of the Report-

f\\ B im.—iﬂ')—:\f*\\"‘r\

(M.Annabackiam)
Assistant Director (Chem)
Authorised Signatory

65/1, 5t w® 31 Ug, fiteel, 9= - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +81-9445662299, e-mall ; ccell-deic-sr@decmsme.gov.in / dete-sr@demsme.gov.in
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overnment otr inaia
e |, 7 4 Hegw 39y 4A19g
Ministry of Micro, Small & Medium Enterprises

TMT Bar - 25mm

25003211 ULR No:

No. TC1141325000003211F
MSME TESTING CENTRE ew-T Y
= - 600 032. | CHENNAI - 6006 032. TC-11413
Page 1 of 3
TEST REPORT
*Name of the Customer Jeppiaar Furnace And Steels Pvt Ltd

#158, Kunnavakkam Village
Panruti Taluk

*Addr
€38 Kancheepuram Dt - 631 604
*Customer Reference.............. srenereaaes i Email Dt. 28.04.2025
T TR T : 25003211 ULR No:TC1141325000003211F
*DescriptionofSamples . ..........ociveinne : TMT Bar - 25mm
*Identifications .. ..o e i it e s e : BN: IPRTMT
DateofRecelpt. ... ... .o ii i i reene a : 28-04-2025
SamplingProcedure . ........cocviirinienanns, : Sample submitted by Customer
Graph { Figure,ifany............. veanevaess.r : NotApplicable

Note: This Report pertains to the particular sample submitted for the test and no interpretation or apinions on the test
results has been provided. ]
*These Particulars are based on information provided by the customer alongwith the test request, MSME Testing
Centre does not assume any responsibility for the correctness of the same.
This Report shall not be reproduced, except in full without the written permission of Joint Director, MSME TC,
Chennai.

For Joint Director

65/1, 5 W 3 e, fod), 9% - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032,
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dcte-sr@decmsme.gov.in / dete-sr@demsme.gov.in
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Test Report for :
TMT Bar 25.0 mm Dia

TF |, T AT AR IUH TATAY
Ministry of Micro, Small & Medium Enterprises

qieroT

Report No  : 25003211

Dat 4 .05.
MSME TESTING CENTRE e QRIS
= - 600 032. | CHENNAI - 600 032. TC-11413 Page : 02 of 03
ULR No: TC1141325000003211F
TEST REPORT
Description of Sample : TMT Bar 25.0 mm Dia
*Identification : BN : JPR
Condition of the Test Sample A Received in Good Condition
| TEST RESULTS
SL Specified Value as per Observed Value
T f Test
N, ype of fes IS 1786:2008 (Fe — 550D)
1 | Tensile Test
a) Tensile Strength (N/mm?) 600 (Min) 748
b) Yield Strength (N/mm?) 550 (Min) 642
¢) Elongation % 14.5 (Min) 18.3
d) TS/YS Ratio (N/mm?) >1.08 1.16
2 | Bend Test No rupture/ crack was
There should be no rupture/ crack | observed in the bent portion
in the bent portion after the test on visual
examination
3 | Rebend Test No rupture/ crack was
There should be no rupture/ crack | observed in the bent portion
in the bent portion atter the test on visual
examination.

*As Stated by the Customer

Remarks : 1) For Test at SI. No.2, Angle of bend is 180° and Mandrel dia is 5¢ where ¢ is the diameter of the
sample
2) For Test at S1.N0.3 Angle of bend is 135° & 157.5° and Mandrel dia is 7¢ where @ is the
diameter of the sample.

Date of Test : 01.05.2025

Environmental Condition

Temperature, ° C & Humidity (RH), % - 257 & 55

Type of Test : Tensile, Bend & Rebend Test
Procedure Followed : 1S:1608 (Part 1) -2022 & 1S:1599-2023

Tested by Zate : S.Sadamadhavan, Instructor (Mech)

L. an
Assistant Director (Mech)
Authorised Signatory

65/1, 5 T8 I ¥, o, |- - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dcte-sr@demsme.gov.in / dete-sr@demsme.gov.in



MSME TESTING CENTRE Date  :02.05.2025
= - 600 032. | CHENNAJ - 600 032. TC-11413
Page 3 of 3
ULR No:TC11413250000G3211F Ii

Test Report for
TMT Bar

T 3517
Government of India
HEH |, A T FEAT AT HATAT

Ministry of Micro, Srnall & Medium Entersrlses

Report No 25003211

TMT Bar - 25 mm

ipti fsS |
Description of Sample § BN: JPR TMT !

identification
Conditien of the Sample . Good

TEST RESULTS

Specified value as per
Chemical Composition 1$:1786-2008. Obgervec! Wl
Amendment No : 3 in percent
Fe 550D

Carbon 0.25 % (Max) 0.17
Sulphur 0.040 % (Max) 0.010 |
Phosphorus 0.040 % (Max) 0.026 i
Sulphur + Phosphorus 0.075 % {Max) 0.036 l
Manganese - 0.545 ; 1
Copper - 0.093 '
Nickel - 0.05
Chromium - 0.253 | |
Molybdenum - BDL{ DL- 0.01%)
Vanadium = BDL( DL- 0.01%)
Aluminium . BDL( DL- 0.005%)
Nitrogen 0.012 % (Max) 0.006

Temperature, © C 3 237
“Humidity (RH), % : 48
Place of Testing : At Laboratory I
Type of Test 3 Determination of Chemical Composition
Equipment used Optical Emission Spectrometer (Model OES-5500I1)
Procedure Followed : Nitrogen |S 228 Part 23:2003 (RA 2019),0thers IS 8811: 1998 (RA
2018)
Tested by : B.Pavithra
Checked hy : M.Annabackiam

R N SRl B

BDL: Below Detection Limit, DL- Detection Limit.

Date of Test : 01.05.2025
Environmental Condition

Tested by

8. Rk ( :
(B.Pavithra)
Lab Assistant

Y_'\ [P N-N bﬁ'af—f-lm ~
{M.Annabackiam)
Assistant Director (Chem)
Authorised Signatory

"2End of the Report-

T e it -vd"‘/

65/1, 5 wE 3 U, fugh, == - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dcte-sr@domsme.gov.in / dete-sr@decmsme.gov.in



Test Report for
e, A AT AEAT T2 HATAT
Ministry of Micro, Small & Medium Enterprises

qUeoT Shgl
i 2 MSME TESTING CENTRE | Date  02.05.2025
TeH ST == - 600 032. | CHENNAI - 600 032. | Page 1 of 3

TMT Bar - 25mm

No. 25003212

TEST REPORY

*Name of the Customer Jeppiaar Furnace And Steels Pvt Ltd

#158, Kunnavakkam Village
Panruti Taluk

*Address
res Kancheepuram Dt - 631 604
‘ *Customer Reference....... ST Y T ++ .. : Email Dt, 28.04.2025
JobSI.No. ......... F WG T S : 25003212
j: *Description of Samples . .......... AR — : TMT Bar - 25mm
*Identifications .. .. .. . S— : BN:JPRTMT
| Date of Receipt........ e veeens .. 1 28-04-2025
1
Sampling Procedure. ..... R K W N : Sample submitted by Customer
Graph / Figure,ifany..................00us. .+ ¢ Not Applicahle
'i Note: This Report pertains to the particular sample submitted for the test and no interpretation or opinions on the test

results has been provided.

*These Particulqrs are based on information provided by the customer alongwith the test request, MSME Testing.
‘Centre does not assume any responsibility for the correctness of the same.

I This Report shall not be reproduced, except in full without the written permission of Joint Director, MSME TC,
Chennai.
1

65/1, 51} w8 3t Ug, firody, |=F - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +21-9445662299, e-mail : ccell-dete-sr@doemsme.gov.in / dete-st@demsme.gov.in
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Test Report for :

savernment of Ine TMT Bar 25.0 mm Dia
HET , 1 ST T 2T HATAT
Ministry of Micro, Small & Medium Enterprises Report No 25003212
J EI &I | EI; EE Date : 02.05.2025
MSME TESTING CENTRE : R
o= - 600 032. | CHENNAI - 600 032. age ' .
TEST REPORT
Description of Sample TMT Bar 250 mm Dia
*Identification BN: JPR
Condition of the Sample Received in Good Condition
TEST RESULTS
SL o o Specified Value as per Observed Value
No. RS oL S IS 1786:2008 (Fe — 550D )
1 - .
Total Elongation at Maximum 5.0 (Min) 76
Force %
2 | Mass (Kg/m) 3.850 (-4% Min) 3.839

*As Stated by the Customer

Date of Test
Environmental Condition

Temperature, °® C & Humidity (RH), %

Type of Test
Procedure Followed
Tested by

(1.05.2025

257 & 55

Total Elongation at Maximum Force % & Mass Test

18:1608 (Part 1) -2022 & IS:1786-2008
S.Sadamadhavan, Instructor (Mech)

p.

Assistant Director (Mech)
Authorised Signatory

651, w@ & U, fivd), == - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.
Phone : 044-2250 0634, +81-9445662299, e-mail : ccell-dcte-sr@demsme.gov.in / dete-sr@demsme.gov.in




Description of Sample /
Identification
Conditicn of the Sampie

MSME TESTING CENTRE

== - 600 032. | CHENNAI - 600 032.

HEW | T ST WETH W HATAT
Ministry of Micro, Small & Medium Enterprises

qaioLToT

TMT Bar - 25 mm
BN: JPR TMT
Good

TEST RESULTS

Test Report for
TMT Bar

Report No 25003212
Date - 02.05.2025

Page 03 of 03

Chemical Composition

Specified value as per
tS:1786-2008,
Amendment No : 3
Fe 550 D

Observed Vaiue

Carbon Equivalent

0.61 % (Max)

0.32 %

BDL: Below Detection Limit, DL- Min Detection Limit.

Date of Test
Environmental Condition

- Temperature

Humidity {RH)
Place of Testing
Type of Test
Equipment used
Procedure Followed
Test done by
Checked by

Tested By

B. ?&u't‘lﬂm.

{B.Pavithra)
Lab Assistant

01.05.2025

At Laboratory

Determination of Carbon Equivalent

Summation as per IS 1786:2008 Amendment No 3

B.Pavithra
M.Annabackiam

~-End of the Report-

ﬁ ) Qc\ E‘-Dab:(‘_-&l-; Ry

(M.Annabackiam)
Assistant Director {Chem)
Authorised Signatory

65/1, St T &1 Tg, Fudl, ==} - 600 032. | 65/1, G.S.T. Road, Guindy, Chennai - 600 032.

Phone : 044-2250 0634, +91-9445662299, e-mail : ccell-dctc-sr@demsme.gov.in / deote-sr@demsme.gov.in
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